PARTS LIST

LZ-271
LZ-391N
PARTS LIST

5 URL(PARTS Website/PC Yo ) &b (EFIIFREZREEED DLVc Web Parts Book ZCHIABIFE T,
CHRICEEEEFIUNETYT, (ERD
https://juki.aftama.com/JUKI/JA

You can use a Web Parts Book with a convenient search function from the URLs (PARTS Website/PC-site)
below. To use the PARTS Website, free membership registration is required.
https://juki.aftama.com/JUKI/EN

No.0011-11



HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1)"*" mark............ means this part is changed from the previous parts book.
As to the details of the change,refer to “List for information of change”.
2)"H#01” o, refer to “Note” explanation at bottom of page.
2.Codes on the “Qty” column
= Each numeral indicates the number of parts required.
* “0.1” and “2.5” indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.

4 Dotted lines on the Figures indicate assembly parts.

N—YYRZHAICELT
1.7 R HoESRE

1) 7 % “El.... BIEDNR—Y Ty 7B L CSEEESN-BREEKLET,
EFEARIT EEFERY R " E#SBLTLESL,
2) “HO1 .. R—=UTFO"FE " OHREEZSREL TLEEL,
2 HERMOKFE. AHERL, 01, 25 Z0OHIEE. BS (HEELA—FL) Z2RLET,
3 . HERD () X MBREBRLTVEIFHRATHIILEERLET,
4 ASAR=SD————— Pk, BB THEIILEEKRLET,



CONTENTS

B X

. FRAME MISCELLANEOUS COVER COMPONENTS ........ouvveeteeeeeeeeeeeeeeeeeseeeessseeeeseeeesesseseeeesseessseesssseesesesseesesesseeeessens 1
BEER - S1EBafR

. MAIN SHAFT & NEEDLE BAR COMPONENTS .......ooovceeveeeeeeeeeeeeeeeeeeeeeeeseseesseeesseees e esessesseeeeseseeseseesseeeeseeeseeeseeseeeeesens 3
b - STEERSMR

. UPRIGHT SFAFT & LOWER SHAFT COMPONENTS........coveoeveeeeeeeeeeeeeeeeeeeeeeeeseeesseeeeseesesseeesseeessessesseesseessssseseeseseeseees 5
1780 - TNEHEELR

. PRESSER FOOT & FEED & KNEE LIFTER COMPONENTS (FOR LZ-39TN) ....vcorvoeeeeeeeeeeeeeeoeeseeeseeeeseeseseeeeseseeeeseseees 7
R XD - BRETFEFR (LZ-391 NA)

. ZIGZAG REGULATOR COMPONENTS .......ooveeeeeeeeseeeeeeeseeseeeseeeeeseeseseeeesseeeeseseessseeseseesessesseeeeseeesesseeseessseseseeeseeeseeseees 9
T SEERIfR

. KNEE LIFTER & OIL RECEIVER COMPONENTS ......vcooveeeeeeeeeeeeeeeeeeeeeeeseeeeseesesseeeeseeeesseees s eseeeesseeeeseeesseseeseessneesee 11
BLEITRE - HZ SRR

. THREAD STAND COMPONENTS ... cecoeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeee s eee e eesseeeseeeeeseseeseeeseseeseeees s eeeeeeees s eeseeeeseeeeeseeesseesseee 12
FARILTEAR

. SPECAL ORDER PARTS ..o eeeeeeeeee e e eeeeeeeseeeseee e s s ee e eee e ee s e e s s ee s e s es e ee oo e e e e e e es e es e ees e eeeeee 13
RN BB @

. EXCHANGING PARTS (FOR LZ-39TN) (1) rvereveeereeeeeereeeeseeeeeeeeeeeeeeeeeeseesseeeesseseeseesseeseseeees s eeseeeesseeeseeseseeeesseeesseeseeen 15
THERE (LZ -39 1 NA) (1)

10. EXCHANGING PARTS (FOR LZ-39TN) (1) rverrveeeeeeeeeeeeeeseeeseeeseeesesesseeseeessseessseessessssesesseesseesseseeeseeeseeeseessseeeseeeee 17
THERE (LZ -39 1 NA) (2)
11. LIST FOR INFORMATION OF CHANGE .........coeveeeeeeeeeeeeeeeeeeeeeeseeeeeseeeseeeeseeeesseeeeseeeeseesseeesseeesseeeees e eeseeeesseeseseeeeeeeees 18

ZEIFERU A~

NUMERICAL INDEX OF PARTS ... eeoeeeeeeeeeeeeeeeeeeeeeeesseeeseseeeseeseeseeeeeseeesseeeesesesseessesesseseseseeseseeesseeesseeesseeeeseeeseeeseen 19

5|



1. FRAME MISCELLANEOUS COVER COMPONENTS
BRES - SaBArR




REF.NO NOTE PART NO DESCRIPTION @ & Qty
1 B3101-271-0AA FACE PLATE ASM. AXUA5 (UF) 1
2 $S-7091110-SP SCREW 9/64-40 L=10.5 JIESxRY 9,/64-40 L=10. 2
3 $S-2090710-TP SCREW 9/64-40 L=7.2 RIVHSRY 9./64-40 L=7. 2
4 $S-7090510-SP SCREW 9/64-40 L= 4.6 JILESRY 9./64—-40 L=4. 1
5 B3107-027-000 SIDE PLATE THREAD GUIDE VIOXIAE A NHAYT 1
6 $5-2060510-SP SCREW 3/32-56 L=4.5 NIUWSXY 3./32-56 L=4. ?
7 NS-6060310-SP NUT 3/32-56 OvAsFYhk 3,/32-56 2
8 #01 TA-1250705-R0 RUBBER PLUG Xt 1
9 229-58300 NEEDLE THREAD GUIDE PIN ARNTFUFARD 1

10 B1103-271-00A-A TOP COVER 7—ILHIN— 1
T SS-7111120-SP SCREW 11/64-40 L=10.5 JIVESXY 11,/64—-40 L=10. 5 3
12 B1128-522-000 THREE HOLE THREAD EYELET SYUXA AT 1
13 $5-8090410-SP SCREW 9/64-40 L= 3.5 XY 9,/64—-40 L=3. 5 1
14 #01 B1178-271-CDO ARM OIL TANK ASM. T=LT7ITSIVT (U3) 1
15 #01 B2615-232-000 OIL FELT WASHER *1-1 JI)k (1)
16 #01 CQ-2000000-00 OIL WICK avy 0.5
17 #02 B1178-391-BDO ARM OIL TANK ASM. T=LT7ISI0 (U3) 1
18 1#02 B2615-232-000 OIL FELT WASHER *1-1 JI)k (1)
19 #02  CQ-2000000-00 OIL WICK avy (0.4)
20 $S-6090620-SP SCREW 9/64-40 L=6 ESxXY 9,/64-40 L=6 3
21 B1182-271-000 OIL PAD XUTJ ISV T JIk 1
22 B3534-012-000 GASKET NES 1
23 B1175-271-000 ARM OIL PAD COVER XD FISVY T4 1
24 CQ-2020000-00 OIL WICK avy 0.6
25 $S-6090620-SP SCREW 9/64-40 L=6 ESXY 9,/64—-40 L=6 2
26 B1177-271-B00 OIL PAD (B) XUTJ F7JSYY JIIUK B I
27 B1174-271-000 OIL PAD VOV IIAZI FPISFF TIILh 1
28 B1168-271-0A0 OIL PAD HOLDER ASM. XYJ F1-1449 9= 1
29 B1166-271-000 OIL FELT XD F1-1244 TJINbL (1)
30 $S-6090510-TP SCREW 9/64-40 L=5.0 ESXY 9/64—-40 L=5 2
31 #o1 B1181-027-000 PRESSER BAR CONNECTION GASKET FHIR-FF ZVINUF 1
32 #01 B1501-027-000 JOINT ROD YyaA93Y FHYFAYES KNIYTRD 1
33 #01 $S-8110750-SP SCREW 11/64-40 L=6.5 XY 11/64—-40 L=6.5 1
34 B1137-027-000 FRAME THREAD GUIDE LOWER F=I VIARNTUFA 1
35 $S-1060610-SP SCREW 3/32-56 L=5.5 H$S5RY 3,/32-56 L=5.5 1
36 B1185-271-000 OIL RETURN WICK HYUI— AT 0.5
37 B3537-122-000 OIL WICK HOLDER AV VAYT 1
38 $S-7090520-SP SCREW 9/64-40 L=4.5 JIESxRY 9/64-40 L=4.5 1
39 B1130-271-00A SIDE PLATE TRAE 1
40 $S-2090710-TP SCREW 9/64-40 L=7.2 JILYSRY 9,/64-40 L=7. 2 2
41 B1196-391-00A SCREW GEAR SHAFT COVER XINTIIRIT A= I
42 $S-7110710-SP SCREW 11/64-40 L=7 JIbeSx%Y 11,/64-40 L=7 2
43 B3122-027-0A0 THREAD TENSION CONTROLLER ASM. A hFI-Y 1
44 B3128-027-000 TAKE UP SPRING A4~ RUJIR (1)
45 B3115-552-000 TENSION POST A hFI-Y K- (1)
46 $5-8090670-SP SCREW 9/64-40 L=5.5 FXXY 9,64—-40 L=5.5 @D)
47 B3121-027-000 TENSION POST SOCKET A hFI-Y R-F4 (1)
48 110-72204 TENSION NUT ARFaovy Fuhk (1)
49 B3120-125-000 ROTATING STOPPER ARFI-IYS HATFVRX (1)
50 B3129-012-A00 TENSION SPRING A RhFI-U)% A (1)
51 B3132-552-000 THREAD TENSION DISK PRESSER ArNF3I-Y JSFTI @D)
52 B3126-012-000 THREAD TENSION DISK A RFI-VYS (2)
53 B3108-027-000 TENSION POST THREAD GUIDE ARFI-IR— ARFUFA 1
54 B3127-391-000 TENSION RELEASE PLUNGER A RILX BV 1
55 B1528-391-000 TENSION RELEASE PIN CONNECTION ARV FIEY LTV sA 1
56 B1527-391-000 TENSION RELEASE PIN ARIILX FIEY I
57 $S-8110510-SP SCREW 11/64-40 L=5 XY 11/64—-40 L=5 1
58 $S-8110750-SP SCREW 11/64-40 L= 6.5 XY 11,/64-40 L=6.5 1
59 #02 B1109-391-NAO THROAT PLATE (N) ASM. NJA5 0= 1
60 #02  SS-2110920-TP SCREW 11/64-40 L=8.5 TILYSRY 11,/64-40 L=8.5 1
61 B1110-040-0A0 BED SLIDE ASM. ANTAE5 = I
62 B1111-012-000 BED SLIDE SPRING ARUA5 (R (1)
63 $S-6060210-SP SCREW 3/32-56 L=1.9 ESx%Y 3/32-56 L=1.9 (2)
64 #01 B1109-027-AA0 THROAT PLATE ASM. NUEE 1
65 B3104-271-0AA SIDE PLATE ASM. URBAN WHITE AXIAIHDAE () P—=)\URDA ~ 1
66 B3106-027-C00 FACE PLATE SIDE PLATE SHAFT XIAE IIXIA5 IT (M
67 B3104-271-00A FACE PLATE AIATI TN (1)
68 B3105-271-00A UPPER PLATE XA I3\ (1)
69 400-11109 TENSION COVER FUEVHN— 1
70 #03  CM-3002000-01 ATTENTION SEAL AT AFao4v—)b (16) 1
71 229-01805 GROUND MARK ISR =0 1
72 CM-3013000-01 SAFETY LABEL KNODTFaoA4F7oEY—)L (FD) 1
73 B3013-141-HOA WASHER LAFOYR ASIHR PHX 2
74 $S-6111010-TP SCREW 11/64-40 L=9.5 ES%Y 11/64-40 L=9. 5 2

NOTE(E5C)

#01..FOR LZ-271
#02....FOR LZ-391N
#03....FOR JE.USE IN JAPAN

LZ-271H
Lz-391
JE, BEXHA



2. MAIN SHAFT & NEEDLE BAR COMPONENTS
o - SHERRESR




REF.NO NOTE PART NO DESCRIPTION B % Qty
1 B1911-027-0B0 THREAD TAKE-UP LEVER ASM. UvorFvrery U= 1
2 B1913-271-000 TAKE-UP LEVER PIN FUEY OISO 1
3 CQ-2020000-00 OIL WICK avy 0.2
4 $5-8151150-SP SCREW 15/64-28 L=10.5 AXxY 15,/64—28 L=10.5 1
5 B1209-027-000 NEEDLE BAR CRANK INUIR— O350 1
6 B1208-027-000 END SCREW INUIR= 25270V R eEFUXRY I
7 B1206-271-000-A COUNTERWEIGHT YUPA XA 1
8 SS-7681750-TP SCREW 9/32-28 L=16.5 JIbeSxyY 9/32-28 L=16. 5 1
9 SS-8681130-SP SCREW 9/32-28 L=11 AXxY 9,/32-28 L=11 1

10 SS-8660610-TP SCREW 1/4-40 L=6 XX 1,/4-40 L=6 2
(K| B1202-271-0A0 MAIN SHAFT BUSHING ASM. ,FRONT DIIIORIXT) () 1
12 CQ-2020000-00 OIL WICK Ay (0.1)
13 SS-8151150-SP SCREW 15/64-28 L=10.5 rXxY 15,/64—28 L=10. 5 1
14 B1203-012-000 OIL FELT DOV IIXZIL TIb 1
15 B1240-271-000 AUXILIARY COUNTERWEIGHT ASM. RYavUFPA2A 1
16 SS-8151550-SP SCREW 15/64-28 L=15 KRXXT 15,/64—-28 L=15 T
17 B1201-271-000-A UPPER SHAFT 0oIY 1
18 B1211-226-000 ECCENTRIC RETAINER HOUSING TIRITV 1
19 B1212-012-000 OIL FELT JI)Lb 1
20 B1213-012-000 FELT RETAINER JI)N AYT 1
21 B1210-040-0B0 FEED ECCENTRIC CAM ASM. ToT ~NOIIAL = I
22 CQ-2020000-00 OIL WICK avy (0.1)
23 $5-8150710-SP SCREW 15/64-28 L=7 AXxY 15/64—-28 L=7 2
24 B1212-271-000 UPPER SHAFT REAR METAL DO HIOXZI 1
25 #o1 MDB-1B0B1100 NEEDLE DBX1 #11B J\U DBX1 #118B 1
26 SS-7081310-SP SCREW 1/8-44 [=12.5 NIWES®RY 1,/8-44 L=12. 5 3
27 B1413-271-000 POSITION PLATE NUR—=F+ PrF4O% AUIA% 1
28 B1213-391-00A-A HAND WHEEL INZXZ=TILY 1
29 SS-8151550-SP SCREW 15/64-28 L=15 rXxYJ 15,/64—-28 L=15 2
30 B1408-271-B00 NEEDLE BAR CRANK CONNECTINGROD /\UiR— &S0V R B 1
31 CQ-3000000-00 OIL WICK sy 0.4
32 B1421-271-000 NEEDLE BAR FRAME J\UiR— F-—R-41 1
33 B1422-027-000 HINGE PIN J\UiR— F—=R-=-4F4 I 1
34 $5-8150710-SP SCREW 15/64-28 L=7 AXxY 15,/64—-28 L=7 1
35 B1411-271-0A0 NEEDLE BAR CONNECTION ASM. JNUR=FF+ U= 1
36 CQ-2520000-00 OIL WICK asy (0.1)
37 B1427-271-000 BUSHING JNUR— I-—R=-IH 1
38 #03 B1427-271-00A NEEDLE BAR OIL SHAFT JNURDID ROIH 1
39 $5-8150410-SP SCREW 15/64-28 L=4 AXxY 15/64—-28 L=4 1
40 B1414-271-B00 ECCENTRIC SLIDER (B) J\UR=F+ Frr4I<¥ B 1
41 B1434-027-000 OIL PAD J\UR— I-K-F4 TI|ILk 1
42 B1429-027-000 ECCENTRIC STUD FRU TJIIFOVYR AVIUIH 1
43 RE-0600000-K0 E-RING 6 EASKXD 6 1
44 SS-7110710-SP SCREW 11/64-40 L=7 JIeSxRY 11/64-40 L=7 1
45 B1401-271-000 NEEDLE BAR J\UR— 1
46 B1424-027-000 NEEDLE BAR FRAME GUIDE PIN JNUR— I—R=F4 7UFA(E> I
47 B1432-027-000 OIL PAD ROLLER JNUIR—= F—R-=44 TI)Lb 1
48 SS-8150710-SP SCREW 15/64-28 L=7 rXXYJ 15/64—-28 L=7 1
49 #02  MDB-1B0B1400 NEEDLE DBX1B #14 JA\U DBX1 B14 (Bty) 1
50 $5-6080360-SP SCREW SRy 1
51 B1415-271-B00 BRACKET NUR=FF 7UFA454 B I
52 SS-6092120-SP SCREW 9/64-40 L=21.2 ES%Y 9,/64-40 L=21. 2 2
53 229-04155 MAIN SHAFT THRUST COLLAR ASM. DDIIRASANIYT (UZ) 1
54 S$5-8660610-TP SCREW 1/4-40 L=6 KXY 1/4-40 L=6 (2)
NOTE(;E52) #01...FOR LZ-271 LZ—-271H
#02...FOR LZ-391N LZ—-391 NH
#03....SELECTIVE PARTS EIRBm@



3. UPRIGHT SFAFT & LOWER SHAFT COMPONENTS
& - TERRIGR




REF.NO NOTE PART NO DESCRIPTION m % Qty
1 B1306-155-0C0 GEAR & PINION ASM. HYINJIbY I3I-5 U= 1
2 B1306-155-0B0 GEAR & PINION ASM., UPPER DOAYINIIR U= (1)
3 B1305-012-0A0 GEAR ASM. DIORYINIIRY FA4 U= (1)
4 S§S-8660810-TP SCREW 1/4-40 L=8 hARY 1/4-40 L=8 (2)
5 B1306-155-0A0 PINION ASM. DOAYN\IILbY vIA- U= (1)
6 S§S-8660810-TP SCREW 1/4-40 L=8 KXY 1./4-40 L=8 (2)
7 B1307-155-0D0 GEAR & PINION ASM. LOWER VEAYINIIR U= (1)
8 B1307-155-0A0 GEAR ASM. LARGE VINYINIILY FA4 U= (1)
9 §S-8660810-TP SCREW 1/4-40 L=8 hARY 1/4-40 L=8 (2)

10 B1308-155-0A0 PINION ASM. EAYNIIR vIT I= (1)
1 SS-8660810-TP SCREW 1/4-40 L=8 rXXY 1./4-40 L=8 (2)
12 B1304-271-000 UPRIGHT SHAFT ITIY 1
13 B1302-271-000 UPRIGHT SHAFT BUSHING,UPPER FTITODIXZI 1
14 §S-8151150-SP SCREW 15/64-28 L=10.5 rXXRY 15,/64-28 L=10. 5 2
15 B1303-271-000 BUSHING, LOWER FTITIIAT) 1
16 B1305-271-0A0 GEAR CASE ASM. UPPER DII\TIRT -X (U=) 1
17 NM-6030002-SC NUT M3 OYAhZrYh M3X0. 5 2¥1 (2)
18 SM-6031202-TP SCREW M3X0.5 L=12 OYvAo7F b~ 2
19 B1307-271-0A0 PINION CASE ASM. VNIRRT - (U3) 1
20 NM-6050003-SC NUT M5X0.8 OYAhorYhk MEX0. 8 3¥1 (1)
21 SM-6051410-SC SCREW M5X0.8 L=14 E>OxY MBEX0. 8 L=14 1
22 B1865-391-C00 HELICAL GEAR COVER (C) HYINIILY HIN= C 1
23 B1864-391-C00 HELICAL GEAR CASE (C) HYINIILY —-X C 1
24 S$S-3090610-SP SCREW 9/64-40 L=6 NIbxY 9/64-40 L=6 2
25 B1838-391-C00 HELICAL GEAR SHAFT INTERMEDIAT F1-Hh> HYINIILNYIS C 1
26 CQ-3000000-00 OIL WICK avz 0.1
27 B1852-391-C00 HELICAL GEAR, INTERMEDIATE FA-hvIo HYIN\JILY C 1
28 S§S-7150940-SP SCREW 15/64-28 L=9 Yo%y 15/64-28 L=9 1
29 B1850-391-B00 HOOK SHAFT (B) HhxIo B 1
30 B1813-271-000 HOOK SHAFT BUSHING (A) NRIOAZ) A 1
31 SS-8110750-SP SCREW 11/64-40 L= 6.5 KXY 11,/64-40 L=6.5 2
32 B1853-391-C00 HERICAL GEAR, LEFT HhxIo AYNIILY C 1
33 S§S-8110410-TP SCREW 11/64-40 L= 3.5 hXRY 11,/64-40 L=3. 5 2
34 #02 B1830-710-0A0 HOOK ASM. Hhx I= 1
35 #02 8$S-6110460-SP SCREW 11/64-40 L=4 ESxY (3)
36 229-32909 BOBBIN RE > 1
37 B1837-027-0A0 BOBBIN CASE ASM. ReEYr -2 U= 1
38 #01 B1830-027-0A0 SEWING HOOK ASM. h~x o= 1
39 #01 S§S8-6110460-TP SCREW 11/64-40 L=4 DY BARY (3)
40 #02 B1835-039-000 BOBBIN CASE POSITIONING FINGER FTHhAY FYT 1
41 S§S-6111620-SP SCREW 11/64-40 L=16.0 ESXY 11.64-40 L=16 1
42 #01 B1835-027-000 BOBBIN CASE POSITIONING FINGER FHAY FYT 1
43 B1851-391-C00-A HERICAL GEAR, RIGHT VHIo HYNIILY C 1
44 S§S-8110410-TP SCREW 11/64-40 L=3.5 hARY 11,/64-40 L=3. 5 2
45 B1805-271-000 LOWER SHAFT BUSHING,FRONT VHI IIXZ) 1
46 S§S-6111440-SP SCREW 11/64-40 L=14.0 ESXY 11.64-40 L=14 1
47 B1804-271-000 LOWER SHAFT 2% 1
48 CS-0791010-SH THRUST COLLAR ASM. D=7.94 W=10 ASARDT D=7. 94 W=10 = 1
49 S§S8-8110520-TP SCREW 11/64-40 L= 4.5 hARY 11,/64-40 L=4.5 (2)
50 B1806-271-000 LOWER SHAFT BUSHING,REAR VHYY OIOXYI 1
51 §S-6111110-SP SCREW 11/64-40 L=11.0 ESXY 11.64—-40 L=11 1
52 B1814-271-000 HOOK SHAFT BUSHING (B) NRIIAZ) B 1
NOTE( X&) #01..FOR LZ-271 LZ—-271H

#02...FOR LZ-391N

LZ-391 NH



4. PRESSER FOOT & FEED & KNEE LIFTER COMPONENTS (FOR LZ-391N)
A XD - BREDRGR (LZ-391 N

4 o
1 -
£




REF.NO NOTE PART NO DESCRIPTION B % Qty
1 400-09129 PRESSER SPRING REGULATOR FTHIFaovbyxRy 1
2 B1505-040-000 PRESSER SPRING YT FI-tVI xR 1
3 B1501-391-000 PRESSER BAR, JOINT ROD TYPE FHIR— (YEFPY IF) 1
4 B1518-040-000 LIFTING LEVER EF75 45 1
5 SD-0920321-SP HINGE SCREW D=9.20 H 3.2 Yxy D=9. 2 H=3. 2 1
6 SD-0460571-CP HINGE SCREW D=4.6 H=5.7 XTI D=4. 6 H=5. 7 I
7 NS-6110310-SP NUT 11/64-40 OvAZFYE~ 11,/64—-40 1
8 B1507-040-0A0 PRESSER BAR GUIDE BRACKET ASM. AHYTIR—-4F 4= 1
9 $S-8150710-SP SCREW 15/64-28 L=7 RXRY 15/64—-28 L=7 (1)

10 A1512-007-000 HAND LIFTER YIS 1
(K| SD-0700251-SP HINGE SCREW D=7 H=2.5 XY D=7 H=2. 5 I
12 B1511-040-000 HAND LIFTER LEVER BRACKET FUIFS 73 1
13 B1502-391-AA0 PRESSER BAR JOINT ROD (A) ASM. FUIR- YFry A U= 1
14 SS-8660530-TP SCREW 1/4-40 L=4.5 RXARY 1/4-40 L=4.5 (1)
15 B1524-391-DA0 PRESSER FOOT ASM. (D) I D U= 1
16 B1524-391-DB0 PRESSER FOOT ASM. FTHIT 7= T
17 SS-6090910-SP SCREW 9/64-40 L=9 ES%Y 9,/64-40 L=9 1
18 B3406-391-000-A KNEE LIFTING LEVER 5773 1
19 B3407-391-000 KNEE LIFTING REAR LEVER 7o oYO073 1
20 SD-0790361-SP HINGE SCREW D=7.94 H=3.6 Yxy D=7. 94 H=3. 6 1
21 SD-0790361-SP HINGE SCREW D=7.94 H=3.6 XY D=7. 94 H=3. 6 T
22 B3413-391-A00-A LIFTING ROD YEFSR- A 1
23 PD-0201500-00 SPLIT PIN Uy 1
24 B1613-391-N00 FEED DOG (N) FoUIX 1
25 SS-4080620-TP SCREW 1/8-44 L=6 FRRY 1,/8-44 L=6 2
26 B1602-040-0A0 FEED BRACKET ASM. FOUGA U= I
27 $5-4090810-SP SCREW 9/64-40 L=8 FRRY 9,/64—-40 L=8 (1)
28 B1601-391-B00 FEED ROCK SHAFT (B) AANA FOUTIT B 1
29 B1604-391-B00 FEED BAR SHAFT (B) FoUBA4IT B 1
30 B1113-012-000 CENTER SCREW xItUE 4
31 NS-6740510-SP NUT 3/8-28 OvAZFYE 3,/8-28 !
32 B1706-012-0B0 FEED DRIVING SHAFT CRANK ASM. VA= AoUDF U= 1
33 SS-7111410-SP SCREW 11/64-40 L=14 JIESRY 11,/64-40 L=14 (1)
34 B1705-141-H00 FEED DRIVING SHAFT JIaogF oI 1
35 CQ-2020000-00 OIL WICK avy 0.1
36 SD-1020701-SP HINGE SCREW D=10.2 H=7 XTI D=10. 2 H=7 I
37 NS-6680410-SP NUT 9/32-28 OvAsrvyhk 9,/32-28 1
38 B1701-040-0A0 CONNECTING ROD ASM. y3A-5 AouUuOvR o= 1
39 S$S5-6121610-TP SCREW 3/16-28 L=15.5 E>xyY 3/16—-28 L=15.5 (2)
40 B1702-012-000 OIL FELT JI)U b 1
41 B1612-012-0A0 FEED ROCK SHAFT CRANK ASM. ZANA FOUDT = T
42 SS-7111410-SP SCREW 11/64-40 L=14 RIbeESxyY 11./64-40 L=14 (1)
43 SD-1020961-SP HINGE SCREW D=10.2 H=9.6 Y%y D=10. 2 H=9. 6 1
44 NS-6680410-SP NUT 9/32-28 OvAho+rvhk 9,/32-28 1
45 B1614-040-000 PITMAN FOR KED ROD (A) TJHRYOVER A 1
46 B2119-271-BA0 ZIGZAG REGULATOR STUD B ASM. FRUDHIYHZUIB (U3) T
47 B1618-226-000 HINGE PIN THIREY UoIy 1
48 SD-0950802-SH HINGE SCREW D=9.53 H=8 Yo%y D=9. 53 H=8 1
49 NS-6680410-SP NUT 9/32-28 OvAJrYyhk 9,/32-28 1
50 B1622-391-000-A FEED REGULATOR FoU FIA-BYF 1
51 B1628-040-000 FEED REGULATOR KNOB FTo0U FI-tY YN I
52 WP-0501016-SD WASHER 5X10.5X1 ESHYHR 5X10. 5X1 1
53 SD-1021251-SP HINGE SCREW D=10.20 H=12.5 Yxy D=10. 2 H=12. 5 1
54 WZ-1052010-KP WAVED WASHER FTEZAHITFHAR10. 5X14. 5X0. 3 1
55 SS-6661110-SP SCREW 1/4-40 L=11 ES%xY 1./4-40 L=11 1
56 CQ-2020000-00 OIL WICK avY 0.1
57 CQ-2020000-00 OIL WICK avy 0.1



5. ZIGZAG REGULATOR COMPONENTS
TR

4
\\\ﬁb\‘\%\j
\S\\\\%\m\m\\\s\m\
W

49




REF.NO NOTE PART NO DESCRIPTION m % Qty
1 B3412-271-000 LIFTING SPRING CATCH wEFS )\R9T 1
2 S§8-7091110-SP SCREW 9/64-40 L=10.5 Yo%y 9/64-40 L=10. 1
3 WP-0371016-SD WASHER 3.7X8X1 ESUAR 3. 7X8X1 1
4 B3419-271-000 LIFTING SPRING VT TINR 1
5 B2114-271-0A0 ZIGZAG REGULATOR STUD COLLAR A FKrU FIA-LVYIT HS5- U= 1
6 §S-9660720-SP SCREW 1/4-40 L=7 OYAIZRILE 1.4—-40 L=7 (2
7 S§S-6111110-SP SCREW 11/64-40 L=11.0 ESXY 11,/64-40 L=11 2
8 NS-6110310-SP NUT 11/64-40 OYvAZFrYhs 11./64-40 2
9 B1630-027-000 ZIGZAG REGULATOR STUD FORCING FRU FIA-LYYNIZ FITHTRY 1

10 B1631-012-B00 SUSPENSION STUD B EvI\U )\xAT B 1
1 B2129-271-B00-A ZIGZAG REGUL. STUD BUSHING (B) FRUFITEYITASILB 1
12 S§S-8150710-SP SCREW 15/64-28 L=7 hXRY 15,/64-28 L=7 1
13 B2107-271-0A0 ZIGZAG REGULATOR ASM. FRrU FI-twYF I= 1
14 B2107-271-000 ZIGZAG REGULATOR ASM. FRU FI-LVF (1)
15 B2108-271-000 ZIGZAG REGULATOR STUD FRY FI-LYIT (1)
16 NS-6700420-SP NUT 5/16-24 OYAZFYR 5/716-24 (1)
17 NS-6680410-SP NUT 9/32-28 OYvhosrvyhk 9/32—-28 2
18 B2119-271-BA0 ZIGZAG REGULATOR STUD B ASM. FRUTEIRYUIB (U3) 1
19 SD-0950802-SH HINGE SCREW D=9.53 H=8 Jox¥Y D=9. 63 H=8 1
20 SD-0950806-SH HINGE SCREW D=9.53 H=8 Jox¥y D=9. 53 H=8 1
21 B2115-271-000 NEEDLE THROW LINK JUjN uvo 1
22 SD-0640231-SP HINGE SCREW D=6.35 H=2.3 Joxy D=6. 35 H=2. 3 2
23 CS-079072B-TH THRUST COLLAR ASM. ASAGDT U= 1
24 S$S-8090410-SP SCREW 9/64-40 L=3.5 hXXRY 9/64-40 L=3. 5 (2
25 B2120-271-0A0 LIFTING CRANK ASM. YEFYT OF U= 1
26 SS-6121610-TP SCREW 3/16-28 L=15.5 ESXY 3/16—-28 L=156. 5 (1)
27 B2122-271-000 LIFTING CRANK SHAFT YETFT OFTIY 1
28 RE-0500000-K0 E-RING EASYKXT B 1
29 B2109-271-0A0 INDICATOR BEARING BRACKET ASM. YvY O RR U= 1
30 §S-7121410-TP SCREW 3/16-28 L=14 NibeSxy 3/16—-28 L=14 (1)
31 WP-0480856-SP WASHER 4.8X8.4X0.8 ESTAXR 4. 8X8. 4X0. 8 (1)
32 B2110-271-000 INDICATOR VY 1
33 §S8-9121340-CP SCREW 3/16-28 L=13 OvAowILs 3/16—-28 L=13 1
34 CS-128101A-SH THRUST COLLAR ASM. D=12.8 W=10 ASZAD D=12. 8 W=10 o= 1
35 8§8-8150510-TP SCREW 15/64-28 L=4.7 CXXRY 15,/64-28 L=4. 7 (1)
36 SS-8150410-TP SCREW 15/64-28 L 4.0 KXY 15/64-28 L=4 (1)
37 B2101-271-0A0 BEVEL GEAR ASM., SMALL ¥3- RYJN\IJILRY U= 1
38 §S-8660410-SP SCREW 1/4-40 L=4.2 hARY 1,/4-40 L=4.2 2
39 B2102-271-0A0 BEVEL GEAR ASM., LARGE A4 RINIIVX U= 1
40 S$S-8660810-TP SCREW 1/4-40 L=8 rXRY 1,/4-40 L=8 (2)
41 B1210-271-0A0 ZIGZAG TRIANGULAR CAM ASM. FRU GUATAL T= 1
42 SS8-8151150-SP SCREW 15/64-28 L=10.5 rARY 15,/64-28 L=10. 5 (1)
43 B2103-271-B00 BEVEL GEAR SHAFT (B) XINIIY TU B 1
44 B1190-271-0A0 OIL PAD HOLDER ASM. FRUDSRYOY RFI1-2AFT U= 1
45 B1190-271-000 OIL PAD HOLDER FrRUTSTAOYE F1-1HhFT (1)
46 B1191-271-000 OIL FELT (A) JYXRYOYVE F1-1 TJI)Lh A ()
47 B1192-271-000 OIL FELT (B) JyRYOVE #1-1 JI)Lh B (1)
48 WP-0480856-SP WASHER 4.8X8.4X0.8 ESUHR 4. 8X8. 4X0. 8 1
49 B3415-707-000 OIL SEAL WASHER YEFPTR= FITSRX 1
50 PD-0201500-00 SPLIT PIN Uy 2
51 B3413-271-B00 LIFTING ROD (B) YEPTR—- B 1
52 B2104-271-0AA FRONT PLATE ASM. FRUZETAS (U3) 1
53 §8-2090710-TP SCREW 9/64-40 L=7.2 NILYSRY 9/64-40 L=7. 2 4
54 B2130-271-000 ZIGZAG SCALE FRU R=I)\> 1
55 S8-7090610-SP SCREW 9/64-40 L=6 Yo%y 9/64-40 L=6 2
56 B2126-027-000 NEEDLE BAR FRAME PITMAN FRU THYYOYVE 1
57 CQ-2000000-00 OIL WICK avy 0.1

_]O_



NOTE(:E5E)

#01..FOR LZ-271
#02...FOR LZ-391N

LZ—-271H
LZ-391NH

6. KNEE LIFTER & OIL RECEIVER COMPONENTS
B EIFRE - T EaR

REF.NO NOTE PART NO DESCRIPTION m % Qty

1 #01 B8217-271-000 DRIP PAN IS0 1

2 #02  B8217-391-000 OIL PAN IS0 1

3 B3401-027-0B0 KNEE LIFTER ASM. 7SV -F U= 1
4 B3401-027-000 KNEE DRIVING SHAFT MOUNTING BA Y754 (1)
5 B3402-027-000 KNEE DRIVING BRACKET U7y A (1)
6 B3408-027-000 KNEE DRIVING SHAFT 975 I0 [@D)
7 B3404-027-000 SPRING eg7s I35V N X (1)
8 B3409-027-000 KNEE DRIVING SPRING Y7y Nz (1)
9 B3407-027-000 KNEE PRESS PLATE [ I ) (1)
10 SM-9081620-SE SCREW M8 L=16 avAImIbs M8 L=16 (1)
11 B3403-027-000 KNEE PRESS PLATE ROD ES745 I5 [@D)
12 S$S-9201813-CN SCREW 5/16-18 L=18 avAomRILy 5/16—-18 L=18 (1)
13 B3405-027-0A0 KNEE KNEE LIFT PLATE ASM. VETHAE (1)
14 B3410-027-000 KNEE PRESS SHAFT VETT AT (1)
15 S$S-9201813-CP SCREW 5/16-18 L=18 OvAZmIbk 5/16—-18 L=18 (1)
16 B3406-027-000 BOLT VEFPTAY ATRILE M
17 B3411-027-000 STOPPER PIN ARYI= Ev (1)
18 SS-8150710-SN SCREW 15/64-28 L=7.0 AXxY 15/64—-28 L=7 (1)
19 SK-3623201-SE WOOD SCREW D=6.2 L=32 YILVEIRY D=6. 2 L=32 (3)
20 WP-0851216-SC WASHER 8.5X18.0X1.2 ESHHR 8. 5X18X1. 2 (3)



7. THREAD STAND COMPONENTS

ARILCRAMR

&5

\J

=t

.o J

REF.NO NOTE PART NO DESCRIPTION B % Qty

1 229-30358 THREAD STAND ASM. ANITVOF (U3) 1
2 229-31109 SPOOL RETAINER A MYFTURX (2)
3 229-31000 SPOOL PIN 4 ~MRFDTIRD (2)
4 229-30903 SPOOL REST CUSHION A MRFOTYS OV 3y (2)
5 229-30804 SPOOL REST A ~NFOTYS (2)
6 SM-6061610-SC SCREW M6 L=16 ESJXY M6 L=15 )
7 229-30705 THREAD GUIDE ARM JOINT A NITROIAAFT (2)
8 229-31406 SPOOL REST ROD RUBBER CAP A NITFTRORITIL (1)
9 229-30507 SPOOL REST ARM A NITHT (2)
10 229-30408 SPOOL REST ROD, UPPER A MYTFRD (DI) (1)
K| 229-31307 SPOOL REST ROD JOINT A NITROYFT [@D)
12 SM-4051405-SE SCREW M5 L=14 FRIRY M5 L=14 (2)
13 NM-6050001-SE NUT M5 avhoFrvhk M5 (2)
14 229-30309 SPOOL REST ROD, LOWER A NITRD (V%) (1)
15 229-31208 THREAD GUIDE A ~=F (2)
16 WS-0510002-KN SPRING WASHER XA 5. 1X9. 2X1. 3 )
17 NM-6050001-SE NUT M5 avhoFrvhk M5 (2)
18 NM-6160511-SE NUT M16X1.5 OvAhoFrYhk M16X1. 5 1v1 (1)
19 WP-1702600-S0 WASHER 17X30X2.6 ESHYHR 17X30X2. 6 (2)

_]2_



8. SPECAL ORDER PARTS

KR ES BB R

13 -



REF.NO NOTE PART NO DESCRIPTION m B Qty

1 B3352-271-0A0 COMPASS ATTACHMENT ASM. JVIR U= 1
2 §S-6080720-SP SCREW ESxRY 1./8-44 L=7 (1)
3 B5001-271-0A0 SCALLOP ATTACHMENT ASM. ANZVYT U= 1
4 S§S-7090510-SP SCREW 9/64-40 L=4.6 NIbeSxRY 9/64-40 L=4. 6 (1)
5 NS-6080210-SP NUT 1/8-44 OYvAhIrYyhk 1./8-44 (1)
6 SS-7090520-SP SCREW 9/64-40 L=4.5 NILESXRY 9./64-40 L=4.5 (1)
7 SS-4080310-SP SCREW 1/8-44 L=3.4 FIRRY 1,/8-44 L=3. 4 (1)
8 B5008-027-0A0 SUPPORT BLOCK ASM. YOI JOovo = (1)
9 S§S-8110510-SP SCREW 11/64-40 L=5 hARY 11,/64-40 L=5 (2)
10 B1502-391-BA0 PRESSER BAR JOINT ROD, EMBROID FYIR—- YFFY B I= (1)
11 SS-8660530-TP SCREW 1/4-40 L=4.5 MXXD 1/4-40 L=4.5 (1)
12 D1402-391-0A0 NEEDLE BAR HEAD ASM. 2mv)\U F— JNURX = 1
13 §S-6090410-TP SCREW 9/64-40 L=3.5 NibleSx¥Y 9/64-40 L=3. 5 (1)
14 S$8-8090540-SP SCREW 9/64-40 L=5 AARY 9,/64-40 L=5 (2)
15 D1420-391-000 NEEDLE XU U RXFD U 2
NOTE(JE5C) IFYOU WISH TO USE COMPASS (REF NO.1) WISH THE SEWING MACHINE,

"10. PRESSER BAR JOINT ROD(B) ASM.(B1502-391-BA0)" AND "9.
SUPPORT BLOCK ASM.(B5008-027-0A0)" WILL BE ALSO NECESSAY

REF NO.1(B3352-271-0A0) ZE(IIFBfco(Cld. 10(B1502-391-BA0) &
8(B5008-027-0A0) ivE T,

_]4_



9. EXCHANGING PARTS (FOR LZ-391N) (1)
IEHE (LZ -39 1 NA) (1)

m—————

15 -



REF.NO NOTE PART NO DESCRIPTION @ A Qty
1 B1524-012-0A0 PRESSER FOOT ASM. JAUFHT U= 1
2 B1524-012-0B0 PRESSER FOOT ASM. VAUATI U= (J\WFTFHXR) 1
3 D1502-391-DA0 PRESSER BAR JOINT ROD ASM. FYIR—- WEFPY 4= 1
4 SS-8660530-TP SCREW 1/4-40 L=4.5 AXRY 1,/4-40 L=4.5 1
5 SS-7091110-SP SCREW 9/64-40 L=10.5 JIbeSxY 9,/64-40 L=10. 5 1
6 D1109-391-FAO THROAT PLATE (F) ASM. INJA%5 F = 1
7 D1613-391-F00-A FEED DOG F FoUIX F 1
8 B1524-040-COA PRESSER FOOT (C) EEVISATT 1
9 B1524-040-CAA PRESSER FOOT ASM. EEVS FHI U= 1

10 B1502-391-AA0Q PRESSER BAR JOINT ROD (A) ASM. FYIR- WPy A U= 1
1 SS-8660530-TP SCREW 1/4-40 (=45 NXRY 1,/4-40 L=4.5 T
12 B1109-040-CA0 THROAT PLATE (C) ASM. J\UA4% C 1
13 B1613-040-C00 FEED DOG 'Y AU 1
14 B1524-040-EA0 PRESSER FOOT (E) ASM. FUIT o= 1
15 B1524-040-EBO PRESSER FOOT ASM. FHUI o= 1
16 B1109-040-EAOD THROAT PLATE (E) ASM. INIUA% E U= I
17 B1613-040-E0A FEED DOG (E) FoUIX E 1
18 B1613-040-E0B FEED DOG (E) FoUX E 1
19 B1524-040-AA0 PRESSER FOOT (A) ASM. YT A (B=U) U= 1
20 B1524-040-AB0 PRESSER FOOT ASM. FHIT U= 1
21 B1109-040-DA0 THROAT PLATE (D) ASM. NJA% D 1
22 B1613-040-D00 FEED DOG (D) Z2U)X D 1
23 B1524-391-DA0 PRESSER FOOT ASM. (D) FHI D = 1
24 B1524-391-DB0 PRESSER FOOT ASM. YT U= 1
25 B1109-391-NAO THROAT PLATE (N) ASM. INUA%Y O= 1
26 B1613-391-N00 FEED DOG (N) 7AW 1
27 B1524-040-DA0 PRESSER FOOT (D) ASM. FYT D (123V) = 1
28 B1524-040-DB0 PRESSER FOOT ASM. FHIT U= 1
29 B1109-040-AA0 THROAT PLATE (A) ASM. NJA% A 1
30 B1613-040-A0A FEED DOG (A-1) FoU) 1
31 B1109-040-BA0 THROAT PLATE (B) ASM. INUA4% B U= I
32 B1613-040-B00 FEED DOG (B) FoUJ)X0 B 1
33 B1613-040-A0B FEED DOG (A-2) FoUX (A=2) 1
34 D1524-391-NAO PRESSER FOOT (N) ASM. YT N 4= 1
35 D1524-391-NBO PRESSER FOOT ASM. YT U= 1
36 D1109-391-RA0 THROAT PLATE (R) ASM. INTAH I
37 D1613-391-R00 FEED DOG (R) Z2UJ)X R 1
38 D1524-391-PAO PRESSER FOOT (P) ASM. FUIO= 1
39 D1524-391-PB0 PRESSER FOOT ASM. ZYI (ORE/ I-) U= 1
40 D1524-391-QA0 PRESSER FOOT (Q) ASM. YT Q = 1
41 D1524-391-QB0 PRESSER FOOT ASM. FHT o= I

_]6_



10. EXCHANGING PARTS (FOR LZ-391N) (1)
XEHE (LZ =391 NA) (2)

; &8
A USAGE Width of Throw L REMARKS
Presser foot and hemmer
e v For straight —“RIXBIVVODMZ, foot of conventional
@ BERA sewing 0 CENIADNET. industrial machine can
be attached.
il o e 3mm (1/8")
L attaching mm
. . ” #YB1613-040-EO0BR B1613-040-EOB is a fang
@ Y N For embroidering 5mm (3/16") BETT, type teeth.
y For light »
@ E%ﬂ% weight materials 6mm (1./47)
For medium heavy, R
@ hEY-EHA heavy weight 10mm (3/8") [ All standard parts.
materials
The zigzag width of throw
. i S - be increased to 12mm
For heavy weight » h28B2%5B1835-027-000( |°2"
E% A - 10mm (3/8") - 3 o . " if the rotary hook presser
@ materials gwInE, KB 12mmETTETT, foot is exchanged
to that of B8135-027-000.
For heavy weight ”
@ E%ﬁ materials 10mm (3/87)
The feed pitch of the feed
F h ieht kYB1613-040—-A0Bj dog for this type
(:) E 4 A e entoyr mete 10mm (3/8") F 0#%YB1613-040-A0A&Y,|B1613-040-A0B is rougher
N EYBOE y FHR O, than the pitch of
B1613-040-A0A for (P
For medium heavy, »
@ DEY-ENH heavy weight 10mm (3/8")
materials
F For light ” . - Skip—stitch preventing
@ EYE welghtEmaterials | 12mm(15/32") BRUBLE, BAEM, bresser foot used.
For heavy weight,
@ EWE « B30 | stepped—sewing 12mm (15/32")
materials

NCICXCICCIGICIG)

Use

%3B1830-027—-0A0%BEALTTE,

sewing hook No. B1830—-027-0A0.

_]7_




11. LIST FOR INFORMATION OF CHANGE
EBERY AN

As to the place changed, refer to the corresponding Rev. No

When previous parts (Obsoleted part) and new parts (Added parts) are
not interchangeable with each other:

In this case, even obsoleted parts (D.) can be ordered with the
obsoleted part number, so select the parts with changed dates and
place your orders

ZEEMER, Z%Rev. No. REIBRBILES L,
BROBHEUNGTVEETDOFER, HRENRETH, CEXTEZET,
BE2710TOPJA

No.0011-T1++-Rev. No.

*A:Added partsE8nga/D:0bsoleted partstlpBR/E:ErratumiE

Rev.[Page[lRef. Parts No. Rev.[Page[Ref. Parts No
X No. = No. & % * No. = No. & &
D 10 2 31 885-2090710-SP A 11 2 31 88§-2090710-TP
D 10 2 9/ B1114-012-000 A 11 2 91229-58300
D 10 2 30| SS-6090510—-SP A 11 2 30| SS—-6090510—-TP
D 10 2 40| SS-2090710-SP A 11 2 40| SS-2090710-TP
D 10 2 48 B3116—-125-000 A 11 2 481 110-72204
D 10 2 69| CM-3002000-B1
A 11 2 69| 400-11109
D 10 2 711 100-04109 A 11 2 711229-01805
D 10 2 72| CM=3002001-01 A 11 2 72| CM—3013000-01
D 10 2 73] CM—=3002001—-A1
A 11 2 73| B3013-141—-H0A
A 11 2 74| 8S-6111010-TP
D 10 4 3/ CQ-3000000-00 A 11 4 31CQ@-2020000-00
D 10 6 36 B9117-012-000 A 11 6 36|229-32909
D 10 6 43/ B1851-391-C00 A 11 6 43| B1851-391—-C00—-A
D 10 8 1/ B1509-012-000 A 11 8 1/400-09129
D 10 8 39| 885-6121610—-SP A 11 8 39| SS-6121610—-TP
D 10 10 26| SS-6121610—-SP A 11 10 26| S8S8S-6121610—-TP
D 10 10 301 88§-7121410-SP A 11 10 30| SS—-7121410-TP
D 10 10 531 885-2090710-SP A 11 10 531 88-2090710-TP
D 10 11 19| SK-3623200-SC A 11 11 19| SK-3623201-SE
A 11 12 —-| ALL PARTS 4£8a&
=

_]8_



NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
e 5 NO e g NO e 5 NO e g NO
A1512-007-000 8 10 | B1502-391-AAQ 16 10 | B2119-271-BA0 8 46 | D1420-391-000 14 15
B1502-391-BA0 14 10 | B2119-271-BA0 10 18 | D1502-391-DAO 16 3
B1103-271-00A-A 2 10 | B1505-040-000 8 2| B2120-271-0A0 10 25 | D1524-391-NAO 16 34
B1109-027-AA0 2 64 | B1507-040-0A0 8 8 | B2122-271-000 10 27 | D1524-391-NBO 16 35
B1109-040-AA0 16 29 | B1511-040-000 8 12 | B2126-027-000 10 56 | D1524-391-PAO 16 38
B1109-040-BA0 16 31| B1518-040-000 8 4| B2129-271-B00-A 10 11| D1524-391-PBO 16 39
B1109-040-CAO0 16 12 | B1524-012-0A0 16 1| B2130-271-000 10 54 | D1524-391-QA0 16 40
B1109-040-DA0 16 21| B1524-012-0B0 16 2| B2615-232-000 2 15 | D1524-391-QB0 16 41
B1109-040-EAQ 16 16 | B1524-040-AA0 16 19 | B2615-232-000 2 18 | D1613-391-F00-A 16 7
B1109-391-NAO 2 59 | B1524-040-ABO 16 20 | B3013-141-HOA 2 73 | D1613-391-R00 16 37
B1109-391-NAO 16 25 | B1524-040-CAA 16 9 | B3101-271-0AA 2 1
B1110-040-0A0 2 61 | B1524-040-COA 16 8 | B3104-271-0AA 2 65 | MDB-1B0B1100 4 25
B1111-012-000 2 62 | B1524-040-DA0 16 27 | B3104-271-00A 2 67 | MDB-1B0B1400 4 49
B1113-012-000 8 30 | B1524-040-DBO 16 28 | B3105-271-00A 2 68
B1128-522-000 2 12 | B1524-040-EA0 16 14 | B3106-027-C00 2 66 | NM-6030002-SC 6 17
B1130-271-00A 2 39 | B1524-040-EBO 16 15 | B3107-027-000 2 5| NM-6050001-SE 12 13
B1137-027-000 2 34 | B1524-391-DA0 8 15 | B3108-027-000 2 53 | NM-6050001-SE 12 17
B1166-271-000 2 29 | B1524-391-DAO 16 23 | B3115-552-000 2 45 | NM-6050003-SC 6 20
B1168-271-0A0 2 28 | B1524-391-DBO 8 16 | B3120-125-000 2 49 | NM-6160511-SE 12 18
B1174-271-000 2 27 | B1524-391-DBO 16 24 | B3121-027-000 2 47 | NS-6060310-SP 2 7
B1175-271-000 2 23 | B1527-391-000 2 56 | B3122-027-0A0 2 43 | NS-6080210-SP 14 5
B1177-271-B00 2 26 | B1528-391-000 2 55 | B3126-012-000 2 52 | NS-6110310-SP 8 7
B1178-271-CDO 2 14 | B1601-391-B00 8 28 | B3127-391-000 2 54 | NS-6110310-SP 10 8
B1178-391-BDO 2 17 | B1602-040-0A0 8 26 | B3128-027-000 2 44 | NS-6680410-SP 8 37
B1181-027-000 2 31| B1604-391-B00 8 29 | B3129-012-A00 2 50 | NS-6680410-SP 8 44
B1182-271-000 2 21| B1612-012-0A0 8 41 | B3132-552-000 2 51 | NS-6680410-SP 8 49
B1185-271-000 2 36 | B1613-040-A0A 16 30 | B3352-271-0A0 14 1| NS-6680410-SP 10 17
B1190-271-0A0 10 44 | B1613-040-A0B 16 33 | B3401-027-0B0 1" 3 | NS-6700420-SP 10 16
B1190-271-000 10 45 | B1613-040-B00 16 32 | B3401-027-000 1" 4 | NS-6740510-SP 8 31
B1191-271-000 10 46 | B1613-040-C00 16 13 | B3402-027-000 1" 5
B1192-271-000 10 47 | B1613-040-D00 16 22 | B3403-027-000 11 11 | PD-0201500-00 8 23
B1196-391-00A 2 41| B1613-040-E0A 16 17 | B3404-027-000 1" 7 | PD-0201500-00 10 50
B1201-271-000-A 4 17 | B1613-040-E0B 16 18 | B3405-027-0A0 1" 13
B1202-271-0A0 4 11| B1613-391-N0O 8 24 | B3406-027-000 1" 16 | RE-0500000-KO0 10 28
B1203-012-000 4 14 | B1613-391-N0O 16 26 | B3406-391-000-A 8 18 | RE-0600000-K0 4 43
B1206-271-000-A 4 7 | B1614-040-000 8 45 | B3407-027-000 11 9
B1208-027-000 4 6 | B1618-226-000 8 47 | B3407-391-000 8 19 | SD-0460571-CP 8 6
B1209-027-000 4 5| B1622-391-000-A 8 50 | B3408-027-000 11 6 | SD-0640231-SP 10 22
B1210-040-0B0 4 21| B1628-040-000 8 51| B3409-027-000 1" 8 | SD-0700251-SP 8 1"
B1210-271-0A0 10 41| B1630-027-000 10 9 | B3410-027-000 1" 14 | SD-0790361-SP 8 20
B1211-226-000 4 18 | B1631-012-B00 10 10 | B3411-027-000 11 17 | SD-0790361-SP 8 21
B1212-012-000 4 19 | B1701-040-0A0 8 38 | B3412-271-000 10 1| SD-0920321-SP 8 5
B1212-271-000 4 24 | B1702-012-000 8 40 | B3413-271-B00 10 51 | SD-0950802-SH 8 48
B1213-012-000 4 20 | B1705-141-H00 8 34 | B3413-391-A00-A 8 22 | SD-0950802-SH 10 19
B1213-391-00A-A 4 28 | B1706-012-0B0 8 32 | B3415-707-000 10 49 | SD-0950806-SH 10 20
B1240-271-000 4 15| B1804-271-000 6 47 | B3419-271-000 10 4| SD-1020701-SP 8 36
B1302-271-000 6 13 | B1805-271-000 6 45 | B3534-012-000 2 22 | SD-1020961-SP 8 43
B1303-271-000 6 15| B1806-271-000 6 50 | B3537-122-000 2 37 | SD-1021251-SP 8 53
B1304-271-000 6 12 | B1813-271-000 6 30 | B5001-271-0A0 14 3 | SK-3623201-SE 1 19
B1305-012-0A0 6 3| B1814-271-000 6 52 | B5008-027-0A0 14 8 | SM-4051405-SE 12 12
B1305-271-0A0 6 16 | B1830-027-0A0 6 38 | B8217-271-000 1" 1| SM-6031202-TP 6 18
B1306-155-0A0 6 5| B1830-710-0A0 6 34 | B8217-391-000 " 2 | SM-6051410-SC 6 21
B1306-155-0B0 6 2 | B1835-027-000 6 42 SM-6061610-SC 12 6
B1306-155-0C0 6 1| B1835-039-000 6 40 | CM-3002000-01 2 70 | SM-9081620-SE 1 10
B1307-155-0A0 6 8 | B1837-027-0A0 6 37 | CM-3013000-01 2 72 | SS-1060610-SP 2 35
B1307-155-0D0 6 7 | B1838-391-C00 6 25 | CQ-2000000-00 2 16 | SS-2060510-SP 2 6
B1307-271-0A0 6 19 | B1850-391-B00 6 29 | CQ-2000000-00 2 19| S$S8-2090710-TP 2 3
B1308-155-0A0 6 10 | B1851-391-C00-A 6 43 | CQ-2000000-00 10 57 | S$S-2090710-TP 2 40
B1401-271-000 4 45| B1852-391-C00 6 27 | CQ-2020000-00 2 24 | 8S-2090710-TP 10 53
B1408-271-B00 4 30 | B1853-391-C00 6 32 | CQ-2020000-00 4 3| S$S-2110920-TP 2 60
B1411-271-0A0 4 35 | B1864-391-C00 6 23 | CQ-2020000-00 4 12 | SS-3090610-SP 6 24
B1413-271-000 4 27 | B1865-391-C00 6 22 | CQ-2020000-00 4 22 | SS-4080310-SP 14 7
B1414-271-B00 4 40 | B1911-027-0B0 4 1| CQ-2020000-00 8 35 | SS-4080620-TP 8 25
B1415-271-B00 4 51| B1913-271-000 4 2 | CQ-2020000-00 8 56 | SS-4090810-SP 8 27
B1421-271-000 4 32 | B2101-271-0A0 10 37 | CQ-2020000-00 8 57 | SS-6060210-SP 2 63
B1422-027-000 4 33 | B2102-271-0A0 10 39 | CQ-2520000-00 4 36 | SS-6080360-SP 4 50
B1424-027-000 4 46 | B2103-271-B00 10 43 | CQ-3000000-00 4 31| SS-6080720-SP 14 2
B1427-271-00A 4 38 | B2104-271-0AA 10 52 | CQ-3000000-00 6 26 | SS-6090410-TP 14 13
B1427-271-000 4 37 | B2107-271-0A0 10 13 | CS-079072B-TH 10 23 | SS-6090510-TP 2 30
B1429-027-000 4 42 | B2107-271-000 10 14 | CS-0791010-SH 6 48 | SS-6090620-SP 2 20
B1432-027-000 4 47 | B2108-271-000 10 15| CS-128101A-SH 10 34 | SS-6090620-SP 2 25
B1434-027-000 4 41| B2109-271-0A0 10 29 S$S8-6090910-SP 8 17
B1501-027-000 2 32 | B2110-271-000 10 32 | D1109-391-FAQ 16 6 | SS-6092120-SP 4 52
B1501-391-000 8 3| B2114-271-0A0 10 5| D1109-391-RA0 16 36 | SS-6110460-SP 6 35
B1502-391-AAQ 8 13 | B2115-271-000 10 21| D1402-391-0A0 14 12 | SS-6110460-TP 6 39

19 -




NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
mE 5 NO o B NO mE 5 NO o B NO
8§S8-6111010-TP 2 74 | WP-0501016-SD 8 52
8§8-6111110-SP 6 51 | WP-0851216-SC 11 20
§S-6111110-SP 10 7| WP-1702600-SO 12 19
8§S-6111440-SP 6 46 | WS-0510002-KN 12 16
S$8-6111620-SP 6 41 | WZ-1052010-KP 8 54
§S8-6121610-TP 8 39
8§8-6121610-TP 10 26 | 110-72204 2 48
§S-6661110-SP 8 55
§8-7081310-SP 4 26 | 229-01805 2 71
S§8-7090510-SP 2 4| 229-04155 4 53
8§S-7090510-SP 14 4| 229-30309 12 14
§8-7090520-SP 2 38 | 229-30358 12 1
§8-7090520-SP 14 6 | 229-30408 12 10
§8-7090610-SP 10 55 | 229-30507 12 9
§8-7091110-SP 2 2 | 229-30705 12 7
8§S-7091110-SP 10 2 | 229-30804 12 5
S§8-7091110-SP 16 5| 229-30903 12 4
8§S-7110710-SP 2 42 | 229-31000 12 3
8§8-7110710-SP 4 44 | 229-31109 12 2
8§8-7111120-SP 2 11| 229-31208 12 15
8§8-7111410-SP 8 33 | 229-31307 12 1"
S§8-7111410-SP 8 42 | 229-31406 12 8
8§S-7121410-TP 10 30 | 229-32909 6 36
S§8-7150940-SP 6 28 | 229-58300 2 9
§8-7681750-TP 4 8
$S8-8090410-SP 2 13 | 400-09129 8 1
§S-8090410-SP 10 24 | 400-11109 2 69
§S-8090540-SP 14 14
§8-8090670-SP 2 46
§S-8110410-TP 6 33
S§S-8110410-TP 6 44
§S-8110510-SP 2 57
$§8-8110510-SP 14 9
S$8-8110520-TP 6 49
8§S-8110750-SP 2 33
S$8-8110750-SP 2 58
§S-8110750-SP 6 31
$S8-8150410-SP 4 39
S$8-8150410-TP 10 36
8§S-8150510-TP 10 35
S§8-8150710-SN 11 18
§8-8150710-SP 4 23
§8-8150710-SP 4 34

§8-8150710-SP
8§S-8150710-SP
S§8-8150710-SP
8§S-8151150-SP

4 48

8

0

4
SS-8151150-SP 4 13

6

0

4

4

0

-

12

§S-8151150-SP 14
$8-8151150-SP 42
S$8-8151550-SP 16

-

8§S-8151550-SP 29
S$8-8660410-SP 1 38
§S-8660530-TP 8 14
$S8-8660530-TP 14 1
S§S-8660530-TP 16 4
§S-8660530-TP 16 1
S$8-8660610-TP 4 10
§S-8660610-TP 4 54
$S-8660810-TP 6 4
§S-8660810-TP 6 6
$S-8660810-TP 6 9
S$S-8660810-TP 6 11
§S-8660810-TP 10 40
S$S-8681130-SP 4 9
§S8-9121340-CP 10 33
§8-9201813-CN 11 12
§S8-9201813-CP 11 15
§S-9660720-SP 10 6
TA-1250705-R0 2 8
WP-0371016-SD 10 3
WP-0480856-SP 10 31
WP-0480856-SP 10 48

_20_



	COVER
	表紙

	HOW TO MAKE USE OF THIS PARTS LIST
	パーツリストご利用に際して

	CONTENTS
	目 次

	1. FRAME MISCELLANEOUS COVER COMPONENTS
	頭部・外装関係

	2. MAIN SHAFT & NEEDLE BAR COMPONENTS
	上軸・針棒関係

	3. UPRIGHT SFAFT & LOWER SHAFT COMPONENTS
	立軸・下軸関係

	4. PRESSER FOOT & FEED & KNEE LIFTER COMPONENTS (FOR LZ-391N)
	押え・送り・膝上げ関係（ＬＺ－３９１Ｎ用）

	5. ZIGZAG REGULATOR COMPONENTS
	千鳥調節関係

	6. KNEE LIFTER & OIL RECEIVER COMPONENTS
	膝上げ装置・油受け関係

	7. THREAD STAND COMPONENTS
	糸立て関係

	8. SPECAL ORDER PARTS
	特別注文部品

	9. EXCHANGING PARTS (FOR LZ-391N) (1)
	交換部品（ＬＺ－３９１Ｎ用）（１）

	10. EXCHANGING PARTS (FOR LZ-391N) (1)
	交換部品（ＬＺ－３９１Ｎ用）（２）

	11. LIST FOR INFORMATION OF CHANGE
	変更情報リスト

	NUMERICAL INDEX OF PARTS
	索引




